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Appendix 1
FCC Test Report

FCC ID: 2BNAD-X7PRO

Kemi Intelligent Manufacturing (Shenzhen) Co., Ltd.

4F, Block A, 88 Fukang Rd, Longgang Dist, Shenzhen, China
Kemi Intelligent Manufacturing (Shenzhen) Co., Ltd.
4F, Block A, 88 Fukang Rd, Longgang Dist, Shenzhen, China

CORNMI HEAD MOUNTED DISPLAY

N/A

NeoVista X7 Pro
X7 Lite, X7

Dec. 06, 2024
Dec. 06, 2024 - Jan. 07, 2025
Jan. 07, 2025

Shenzhen LGT Test Service Co., Ltd.
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Jinsha Community, Kengzi Street, Pingshan New District, Shenzhen,

Pass

E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB)
NVNT a 5260 Antl 77.27 1.12
NVNT a 5280 Antl 81.82 0.87
NVNT a 5320 Antl 81.82 0.87
NVNT ac20 5260 Antl 97.06 0.13
NVNT ac20 5280 Antl 96.32 0.16
NVNT ac20 5320 Antl 96.32 0.16
NVNT ac40 5270 Antl 94.29 0.26
NVNT ac40 5310 Antl 94.2 0.26
NVNT ac8o 5290 Antl 89.19 0.5
NVNT ax20 5260 Antl 96.32 0.16
NVNT ax20 5280 Antl 97.04 0.13
NVNT ax20 5320 Antl 97.06 0.13
NVNT ax40 5270 Antl 94.29 0.26
NVNT ax40 5310 Antl 94.29 0.26
NVNT ax80 5290 Antl 89.19 0.5
NVNT n20 5260 Antl 96.3 0.16
NVNT n20 5280 Antl 97.01 0.13
NVNT n20 5320 Antl 96.3 0.16
NVNT n40 5270 Antl 94.2 0.26
NVNT n40 5310 Antl 92.86 0.32

Test Report

Tel: 0755-89668180

E-mail:Igt@Igt-cert.com

Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Duty Cycle NVNT a 5260MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

RL . :
Center Freq 5.260000000 GHz i ‘Avo Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run

IFGain:Low #Atten: 30 dB
e ) V 0.0 ps|
Ref Offset 8.97 dB P
Ref 20,00 dBm 4.33 dBm

Center 5.260000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MK MODE TRC| SCL

Duty Cycle NVNT a 5280MHz Antl

[ Keysight Spectrum Analyzer - Swept A
RL o 3 T
Center Freq 5.280000000 GHz B Avg Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun
IFGain:Low #Atten: 30 dB
Mkr1 0.000 s
Ref Offset 9.06 dB .
Ref 20,00 dBm -1.10 dBm

Center 5.280000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

FUNCTION | FUNCTION ¥DTH

Duty Cycle NVNT a 5320MHz Antl

[ Keysight Specinum Analyzer - Swept 54
L RE v N
Center Freq 5.320000000 GHz B Avg Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun
IFGain:Low #Atten: 30 dB
e . Mkr1 170.0 ps|
Ref Offset 9.08 dB n o
Ref 20,00 dBm 3.92 dBm

Center 5.320000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Test Report Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com Page 3 of 81



Shenzhen LGT Test Service Co., Ltd.

Test Report

Duty Cycle NVNT ac20 5260MHz Antl

Keysight Spectrum Analyzer - Swept SA =]
AL SENSEN ] 06
Center Freq 5.260000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~s—  Trig: Free Run ¥

Ref Offset 8.97 dB
Ref 20,00 dBm

Span 0 Hz

Center 5.260000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz

: E FUNCTION | FUNCTION ¥DTH FUNCTION

MKF, MODE TR

Duty Cycle NVNT ac20 5280MHz Antl

Keysight Spectrum Analyzer - Swept 54
RL SENSEIN ]
Center Freq 5.280000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun

IFGain:Low #Atten: 30 dB

e Mkr1 90.00 ps|
Ref Offset 9.05 dB
Ref 20,00 dBm 1.84 dBm

Span 0 Hz
Sweep 100.0 ms (10001 pts]

Center 5.280000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

FUNCTION | FUNCTION ¥DTH

KR MODE

Duty Cycle NVNT ac20 5320MHz Antl

Keysight Spectruem Analyzer - Swept SA
L

Center Freq 5.320000000 GHz

R

Avg Type: Log-Pwr

PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 9.08 dB
Ref 20,00 dBm

{13

Span 0 Hz

Center 5.320000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz

MKF, MODE TR

Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Duty Cycle NVNT ac40 5270MHz Antl

Keysight Spectrum Analyzer - Swept SA =]
AL SENSEN T 3
Center Freq 5.270000000 GHz ) Avp Type: Log-Pwr N
N Trig: Free Run Y

E

Fast ~#—
IFGain:Low #Atten: 30 dB

Ref Offset 9.01 dB
Ref 20,00 dBm

Center 5.270000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MK MODE TRC| 5C E FUNCTION | FUNCTION ¥DTH FUNCTION

Duty Cycle NVNT ac40 5310MHz Antl

Keysight Spectrum Analyzer - Swept 54
AL SENSEN ]
Center Freq 5.310000000 GHz ) Avp Type: Log-Pwr
PN Trig: Free Run

Fast ~#—
#Atten: 30 dB

e ¢ Mkr1 530.0 ps|
Ref Offset 9.08 dB .
Ref 20,00 dBm -6.02 dBm

Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Center 5.310000000 GHz

FUNCTION WIDTH

KR MODE E FUNCTION

Duty Cycle NVNT ac80 5290MHz Antl

Keysight Spectruem Analyzer - Swept SA
L

Center Freq 5.290000000 GHz

Avg Type: Log-Pwr

PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 9.07 dB
Ref 20,00 dBm

Center 5.290000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MKF, MODE TR

2400 us
5700 us

Test Report Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com Page 5 of 81



Shenzhen LGT Test Service Co., Ltd.

Test Report

Duty Cycle NVNT ax20 5260MHz Antl

Keysight Spectrum Analyzer - Swept 54
AL
Center Freq 5.260000000 GHz

Avg Type: Log-Pwr

PNO: Fast ~—  1rig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 8.97 dB
Ref 20,00 dBm

Span 0 Hz

Center 5.260000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz

i E FUNCTION | FUNCTION ¥DTH

MKF, MODE TR

440.0 us
1.750 ms

Duty Cycle NVNT ax20 5280MHz Antl

Keysight Spectrum Analyzer - Swept 54
RL ENSE IV ]
Center Freq 5.280000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun

IFGain:Low #Atten: 30 dB

Ref Offset 9.06 dB f'-1kr’_‘108_0_'0.f.l ps|
Ref 20,00 dBm -38.57 dBm|

Span 0 Hz

Center 5.280000000 GHz
Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz #VBW 3.0 MHz

FUNCTION | FUNCTION ¥DTH

KR MODE

Duty Cycle NVNT ax20 5320MHz Antl

Keysight Spectruem Analyzer - Swept SA
L

Center Freq 5.320000000 GHz

Avg Type: Log-Pwr

PNO: Fast ~—  1rig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 9.08 dB
Ref 20,00 dBm

Span 0 Hz

Center 5.320000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz

MKF, MODE TR

Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Test Report

Duty Cycle NVNT ax40 5270MHz Antl

Keysight Spectrum Analyzer - Swept SA =]
AL SENSEN ] 3
Center Freq 5.270000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~s—  Trig: Free Run ¥
Ref Offset 9.01 dB =
51

Ref 20.00 dBm

Span 0 Hz

Center 5.270000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz

- X FUNCTION | FUNC WIDTH FUNCTION

MKF, MODE TR

N 1]

G

Duty Cycle NVNT ax40 5310MHz Antl

Keysight Spectrum Analyzer - Swept 54
RL SENSEIN ]
Center Freq 5.310000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun

#Atten: 30 dB

Ref Offset 9.08 dB
Ref 20,00 dBm

Span 0 Hz
Sweep 100.0 ms (10001 pts]

Center 5.310000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

FUNCTION | FUNCTION ¥DTH

KR MODE

Duty Cycle NVNT ax80 5290MHz Antl

Keysight Spectruem Analyzer - Swept SA
L

Center Freq 5.290000000 GHz Avp Type: Log-Pwr

PNO: Fast ~—  1rig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 9.07 dB
Ref 20,00 dBm

Span 0 Hz

Center 5.290000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz

MKR MODE TRC| 5C

Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Test Report

Duty Cycle NVNT n20 5260MHz Ant1

Keysight Spectrum Analyzer - Swept SA =]
AL ENSE IV ] 0555
Center Freq 5.260000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~»—  11ig: Free Run !

IFGain:Low #Atten: 30 dB

Ref Offset 8.97 dB
Ref 20,00 dBm

b

Center 5.260000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

c FUNCTION | FUNCTION ¥DTH

MKF, MODE TR

Duty Cycle NVNT n20 5280MHz Ant1

Keysight Spectrum Analyzer - Swept 54
RL ENSE IV ]
Center Freq 5.280000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun

IFGain:Low #Atten: 30 dB

- Mkr1 160.0 ps|
;eerfozﬁ;j;g.gsaz:ﬁl -15.80 dBm

Span 0 Hz

Center 5.280000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz

KR MODE

FUNCTION | FUNCTION ¥DTH

Duty Cycle NVNT n20 5320MHz Antl

Keysight Spectruem Analyzer - Swept SA
L

Center Freq 5.320000000 GHz

R

Avg Type: Log-Pwr
PNO: Fast ~+—  1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 9.08 dB
Ref 20,00 dBm

Span 0 Hz

Center 5.320000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz

MKF, MODE TR

4200 us
1.720ms

Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com

Page 8 of 81



Shenzhen LGT Test Service Co., Ltd.

Duty Cycle NVNT n40 5270MHz Ant1

[ Keysight Spectrum Analyzer - Swept SA =

AL NSE T ]
Center Freq 5.270000000 GHz ) Avp Type: Log-Pwr
Trig: Free Run

Ref Offset 9.01 dB A
Ref 20,00 dBm -4.66 dBm

Center 5.270000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

(5] X FUNCTION FUN

Duty Cycle NVNT n40 5310MHz Ant1

Keysight Spectrum Analyzer - Swept 54
Center Freq 5.310000000 GHz o Avp Type: Log-Pwr

PNO: Fast ~+—  11ig: FreeRun
IFGain:Low #Artten: 30 dB

e . Mkr1 180.0 ps|
Ref Offset 9.08 dB
R:ef 20,00 dBm -1.98 dBm

Center 5.310000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MKF, MODE TR X FUNCTION | FUNCTION ¥DTH

Test Report Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com Page 9 of 81



Shenzhen LGT Test Service Co., Ltd.

Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5260 Antl 9.852 1.12 10.972 24 Pass
NVNT a 5280 Antl 8.238 0.87 9.108 24 Pass
NVNT a 5320 Antl 8.594 0.87 9.464 24 Pass
NVNT ac20 5260 Antl 10.614 0.13 10.744 24 Pass
NVNT ac20 5280 Antl 9.228 0.16 9.388 24 Pass
NVNT ac20 5320 Antl 9.515 0.16 9.675 24 Pass
NVNT ac40 5270 Antl 9.771 0.26 10.031 24 Pass
NVNT ac40 5310 Antl 10.137 0.26 10.397 24 Pass
NVNT ac80 5290 Antl 9.112 0.5 9.612 24 Pass
NVNT ax20 5260 Antl 10.808 0.16 10.968 24 Pass
NVNT ax20 5280 Antl 9.173 0.13 9.303 24 Pass
NVNT ax20 5320 Antl 9.493 0.13 9.623 24 Pass
NVNT ax40 5270 Antl 9.608 0.26 9.868 24 Pass
NVNT ax40 5310 Antl 10.004 0.26 10.264 24 Pass
NVNT ax80 5290 Antl 9.127 0.5 9.627 24 Pass
NVNT n20 5260 Antl 10.456 0.16 10.616 24 Pass
NVNT n20 5280 Antl 9.005 0.13 9.135 24 Pass
NVNT n20 5320 Antl 9.315 0.16 9.475 24 Pass
NVNT n40 5270 Antl 9.67 0.26 9.93 24 Pass
NVNT n40 5310 Antl 10.071 0.32 10.391 24 Pass

Test Report

Tel: 0755-89668180

E-mail:Igt@Igt-cert.com

Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Power NVNT a 5260MHz Antl

GEIN T 05 45:22 PM1on 02, 2025
Center Freq: 5.260000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.260000000 GHz

Ref Offset 8.97 dB
Ref 28,97 dBm

iCenter 5.26 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.85 dBm /20 MHz -63.16 dBm /Hz

G STATUS

Power NVNT a 5280MHz Antl

R NSE I ] 05:49:40 PM1an 02, 2025
Center Freq 5.280000000 GHz Center Freq: 5.280000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer
RL

Ref Offset 9.06 dB
Ref 29,05 dBm

| L

iCenter 5.28 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.24 dBm /20 MHz -64.77 dBm /Hz

Power NVNT a 5320MHz Antl

=] & el
AL E NSEIN T 05:54:07 PM1an 02, 2025
Center Freq 5.320000000 GHz Center Freq: 5320000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

Ref Offset 9.08 dB
Ref 29,08 dBm

iCenter 5.32 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.59 dBm /20 MHz -64.42 dBm /Hz

G STATUS

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Power NVNT ac20 5260MHz Antl

GEIN T 06:36:59 PH1n 02, 2025

Center Freq: 5.260000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.260000000 GHz

Ref Offset 8.97 dB
Ref 28,97 dBm

iCenter 5.26 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

10.61 dBm /20 MHz -62.40 dBm /Hz

G STATUS

Power NVNT ac20 5280MHz Antl

7 NSE T T 06:43:38 PM1an 02, 2025

Center Freq 5.280000000 GHz Center Freq: 5.280000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100

HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer
RL

Ref Offset 9.06 dB
Ref 29,05 dBm

iCenter 5.28 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.23 dBm /20 MHz -63.78 dBm /Hz

Power NVNT ac20 5320MHz Antl

AL E NSEIN T 06:57:34 PM1an 02, 2025
Center Freq 5.320000000 GHz Center Freq: 5320000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

Ref Offset 9.08 dB
Ref 29,08 dBm

iCenter 5.32 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.52 dBm /20 MHz -63.50 dBm /Hz

G STATUS

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Power NVNT ac40 5270MHz Antl

VSE I T 07:07:05 PM1on 02, 2025

Center Freq: 5.270000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.270000000 GHz

Ref Offset9.01 dB
Ref 29.01 dBm

iCenter 5.27 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.77 dBm /40 MHz -66.25 dBm /Hz

G STATUS

Power NVNT ac40 5310MHz Antl

7 NSE T T 07:17:36 PMan 02, 2025

Center Freq 5.310000000 GHz Center Freq: 5310000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100

HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer
RL

Ref Offset 9.08 dB
Ref 29,08 dBm

iCenter 5.31 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

10.14 dBm /40 MHz -65.88 dBm /Hz

Power NVNT ac80 5290MHz Antl

AL E NSEIN T 02:34:18 PM1an 08, 2025
Center Freq 5.290000000 GHz Center Freq: 5.290000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

Ref Offset 9.07 dB
Ref 29,07 dBm

iCenter 5.29 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.11 dBm /80 MHz -69.92 dBm /Hz

G STATUS

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Power NVNT ax20 5260MHz Ant1

VSE I T 0541108 PM1on 02, 2025

Center Freq: 5.260000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.260000000 GHz

Ref Offset 8.97 dB
Ref 28,97 dBm

iCenter 5.26 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

10.81 dBm /20 MHz -62.20 dBm /Hz

G STATUS

Power NVNT ax20 5280MHz Antl

7 NSE T T 06:45:43 PM1an 02, 2025

Center Freq 5.280000000 GHz Center Freq: 5.280000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100

HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer
RL

Ref Offset 9.06 dB
Ref 29,05 dBm

iCenter 5.28 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.17 dBm /20 MHz -63.84 dBm /Hz

Power NVNT ax20 5320MHz Ant1

AL E NSEIN T 07:00:08 PM1an 02, 2025
Center Freq 5.320000000 GHz Center Freq: 5320000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

Ref Offset 9.08 dB
Ref 29,08 dBm

iCenter 5.32 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.49 dBm /20 MHz -63.52 dBm /Hz

G STATUS

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Power NVNT ax40 5270MHz Antl

VSE I T 07:08:34 PM1on 02, 2025

Center Freq: 5.270000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.270000000 GHz

Ref Offset9.01 dB
Ref 29.01 dBm

iCenter 5.27 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.61 dBm /40 MHz -66.41 dBm /Hz

G STATUS

Power NVNT ax40 5310MHz Antl

7 NSEIN T 07:19:28 PMan 02, 2025

Center Freq 5.310000000 GHz Center Freq: 5310000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100

HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer
RL

Ref Offset 9.08 dB
Ref 29,08 dBm

iCenter 5.31 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

10.00 dBm /40 MHz -66.02 dBm /Hz

Power NVNT ax80 5290MHz Ant1

AL E NSEIN T 02:36:15 PM1an 08, 2025
Center Freq 5.290000000 GHz Center Freq: 5.290000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

Ref Offset 9.07 dB
Ref 29,07 dBm

iCenter 5.29 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.13 dBm /80 MHz -69.90 dBm /Hz

G STATUS

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Power NVNT n20 5260MHz Antl

VG I T 05:55155 PH13n 02, 2025

Center Freq: 5.260000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.260000000 GHz

Ref Offset 8.97 dB
Ref 28,97 dBm

[T

iCenter 5.26 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

10.46 dBm /20 MHz -62.55 dBm /Hz

G STATUS

Power NVNT n20 5280MHz Antl

7 NSEIN T 06:20:22 PM1an 02, 2025

Center Freq 5.280000000 GHz Center Freq: 5.280000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100

HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer
RL

Ref Offset 9.06 dB
Ref 29,05 dBm

iCenter 5.28 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.00 dBm /20 MHz -64.01 dBm /Hz

Power NVNT n20 5320MHz Antl

AL E NSEIN T 06:22:00 PM1an 02, 2025
Center Freq 5.320000000 GHz Center Freq: 5320000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

Ref Offset 9.08 dB
Ref 29,08 dBm

~
b bl

el

iCenter 5.32 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.31 dBm /20 MHz -63.70 dBm /Hz

G STATUS

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Test Report

Power NVNT n40 5270MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.270000000 GHz

#IFGain:Low

Ref Offset9.01 dB
Ref 29.01 dBm

iCenter 5.27 GHz
‘Res BW 1 MHz

Channel Power

9.67 dBm /40 MHz

G

o | o ]
06:27:59 PM1an 02, 2025

Center Freq: 5.270000000 GHz Radio Std: None

—+— Trig: FreeRun Avg|Hold: 100/100
#Atten: 30 dB Radio Device: BTS

e el

#VBW 3 MHz
Power Spectral Density

-66.35 dBm /Hz

STATUS

Power NVNT n40 5310MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

Center Freq 5.310000000 GHz

#IFGain:Low

Ref Offset 9.08 dB
Ref 29,08 dBm

iCenter 5.31 GHz
‘Res BW 1 MHz

Channel Power

10.07 dBm /40 MHz

G

06:30:02 PM1an 02,
Radio Std: None

Center Freq: 5.310000000 GHz
—+— Trig: FreeRun Avg|Hold: 100/100
#Atten: 30 dB Radio Device: BTS

025

PR st I

#VBW 3 MHz

Power Spectral Density

-65.95 dBm /Hz

STATUS

Tel: 0755-89668180

E-mail:Igt@Igt-cert.com

Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

-26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Limit -26 dB Bandwidth (MHz) Verdict
NVNT a 5260 Antl 19.608 0.5 Pass
NVNT a 5280 Antl 19.631 0.5 Pass
NVNT a 5320 Antl 19.753 0.5 Pass
NVNT ac20 5260 Antl 20.219 0.5 Pass
NVNT ac20 5280 Antl 20.669 0.5 Pass
NVNT ac20 5320 Antl 20.356 0.5 Pass
NVNT ac40 5270 Antl 40.103 0.5 Pass
NVNT ac40 5310 Antl 39.489 0.5 Pass
NVNT ac80 5290 Antl 79.17 0.5 Pass
NVNT ax20 5260 Antl 20.329 0.5 Pass
NVNT ax20 5280 Antl 20.409 0.5 Pass
NVNT ax20 5320 Antl 20.506 0.5 Pass
NVNT ax40 5270 Antl 39.44 0.5 Pass
NVNT ax40 5310 Antl 39.499 0.5 Pass
NVNT ax80 5290 Antl 79.457 0.5 Pass
NVNT n20 5260 Antl 20.325 0.5 Pass
NVNT n20 5280 Antl 20.431 0.5 Pass
NVNT n20 5320 Antl 20.996 0.5 Pass
NVNT n40 5270 Antl 40.121 0.5 Pass
NVNT n40 5310 Antl 39.479 0.5 Pass

Test Report Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com Page 18 of 81




Shenzhen LGT Test Service Co., Ltd.

-26dB Bandwidth NVNT a 5260MHz Antl
=

[ Keysight Spectrum Analyzer - Occupied BW ==
RL R ENSEIN T 0545:43 PMan 02, 2025
Center Freq 5.260000000 GHz Center Freq: 6.260000000 GHz Radio Std: None
—s—  Trig: Free Run Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB

Radio Device: BTS

: Mkr3 5.269754 GHz
Ref 28,97 dBm -25.686 dBm

t.;»\,,.ﬁ.,wf},ww‘tffr R e ey

‘Center 5.26 GHz Span 30 MHz|
‘Res BW 300 kHz #VBW 1 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 16.7 dBm

16.443 MHz
Transmit Freq Error -50.636 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.61 MHz x dB -26.00 dB

G STATUS

-26dB Bandwidth NVNT a 5280MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW o]
RL R ENSE IV T 05:49:55 PMJan 02, 2025
Center Freq 5.280000000 GHz Center Freq: 6.280000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB

Radio Device: BTS
Ref Offset 9.06 dB
Ref 29,05 dBm

ot A i “"*“"‘%M-m.w*..«.wu.\'\"

>
a,d,w,,“u\lvm"nﬁl_‘l-"d \wq #W‘Rﬁ“ il o

‘Center 5.28 GHz Span 30 MHz|
‘Res BW 300 kHz #VBW 1 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 15.0 dBm

16.500 MHz
Transmit Freq Error 12.042 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.63 MHz x dB -26.00 dB

-26dB Bandwidth NVNT a 5320MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW ERE=
RL R ENSE I T 05:54:25 PMan 02, 2025
Center Freq 5.320000000 GHz Center Freq: 6.320000000 GHz Radio Std: None
—»  Trig: Free Run Avg|Hold: 1001100
Radio Device: BTS

#IFGain:Low #Atten: 30 dB
MKr3 5.329817 GHZ

Ref Offset 9.08 dB
Ref 29.08 dBm *25.556 dBm

AR AN A e A NS i I

MMWNMW\M«‘FM

Span 30 MHz|

iCenter 5.32 GHz
‘Res BW 300 kHz #VBW 1 MHz Sweep 1.333 ms

Total Power 15.4 dBm

Occupied Bandwidth
16.487 MHz

Transmit Freq Error -59.225 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.75 MHz x dB -26.00 dB

G

Test Report Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

-26dB Bandwidth NVNT ac20 5260MHz Antl
=

06:39:26 PM1an 02, 2025
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW

AL C ENGE I -
Center Freq 5.260000000 GHz Center Freq: 6.260000000 GHz

Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

Radio Device: BTS

Mkr3 5.270063 GHz
-24.888 dBm

—-—
#IFGain:Low

Ref Offset 8.97 dB
Ref 28,97 dBm

21

%
)(/KMMW#W Pringr Vb "%wwxmm-m.wm.v.wn,m,“‘

i ‘L""’f iy

Span 30 MHz|

Center 5.26 GHz )
#VBW 1 MHz Sweep 1.333 ms|

Res BW 300 kHz

Occupied Bandwidth Total Power 16.5 dBm

17.611 MHz
46.800kHz % of OBW Power  99.00 %

Transmit Freq Error
x dB -26.00 dB

x dB Bandwidth 20.22 MHz

G STATUS

-26dB Bandwidth NVNT ac20 5280MHz Antl

06:44:06 PM1an 02, 2025
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW
RL -

Center Freq 5.280000000 GHz “Center Freq: 6.280000000 GHz
s Trig: Free Run Avg|Hold: 100/100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 5.290335 GHZ]

-25.738 dBm

Ref Offset 9.06 dB
Ref 29,05 dBm

'
.JL-M,WI-MMWI‘

Span 30 MHz|

iCenter 5.28 GHz
#VBW 1 MHz Sweep 1.333 ms

Res BW 300 kHz

Occupied Bandwidth Total Power 15.0 dBm

17.676 MHz
Transmit Freq Error 898 Hz
x dB Bandwidth 20.67 MHz x dB

% of OBW Power 99.00 %
-26.00 dB

-26dB Bandwidth NVNT ac20 5320MHz Antl
=

06:58:07 PMan 02, 2025
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW

AL C ENGE I :
Center Freq 5.320000000 GHz Center Freq: 6.320000000 GHz
-+ Trig: FreeRun Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 5.330119 GHz

-27.616 dBm

Ref Offset 9.08 dB
Ref 29,08 dBm

w1

ﬁwww‘-%m“‘#“&‘“wwﬂwww»ww

3

bbb Y

Span 30 MHz|

iCenter 5.32 GHz
#VBW 1 MHz Sweep 1.333 ms

Res BW 300 kHz

Occupied Bandwidth Total Power 15.2 dBm

17.656 MHz
% of OBW Power 99.00 %
x dB -26.00 dB

Transmit Freq Error -58.920 kHz
x dB Bandwidth 20.36 MHz

G
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Shenzhen LGT Test Service Co., Ltd.

-26dB Bandwidth NVNT ac40 5270MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW ERE=
RL R ENSE I T 07:07:22 PMan 02, 2025
Center Freq 5.270000000 GHz Center Freq: 6.270000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 1001100
#Arten: 30 dB Radio Device: BTS

#FGain:Low
Ref Offset 9.01 dB
Ref 29.01 dBm
1
\m.w-MW"W’W"'*‘\ fmwmvm'maﬁs,w,‘w,ﬁ”m
! !

M,JM}M-WN""P

iCenter 5.27 GHz

Res BW 300 kHz #VBW 1 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 15.7 dBm

35.964 MHz
Transmit Freq Error -55.914 kHz % of OBW Power 99.00 %
x dB Bandwidth 40.10 MHz x dB -26.00 dB

G STATUS

-26dB Bandwidth NVNT ac40 5310MHz Antl

[ Keysight Spectrum Analyzer - Occupied BV ||
RL 5 E 7:17:57 PM1an 02, 2025

Center Freq 5.310000000 GHz Center Freq: 5310000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 1001100

—-—
#IFGain:Low #Atten: 30 dB

Radio Device: BTS

Ref Offset 9.08 dB
Ref 29,08 dBm

P P L

bbbty CYERTIR

Span 60 MHz|

iCenter 5.31 GHz
Sweep 1.333 ms

‘Res BW 300 kHz #VBW 1 MHz
Total Power 16.0 dBm

Occupied Bandwidth

35.776 MHz
Transmit Freq Error -48.641 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.49 MHz x dB -26.00 dB

-26dB Bandwidth NVNT ac80 5290MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW ERE=
RL E ENSEIN T 0234335 PMJan 0B, 2025
Center Freq 5.290000000 GHz Center Freq: 6.280000000 GHz Radio Std: None
—s—  Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB

Radio Device: BTS

i MKr3 5.329643 GHZ
Ref 26,07 dEm -29.843 dBm

.»-w-anm-)wwmmw-‘ﬂ'v"“""“‘-ur'"’"‘ A el b

ST Wl v R ey

Span 120 MHz

iCenter 5.29 GHz
Sweep 1.333 ms

Res BW 300 kHz #VBW 1 MHz

15.6 dBm

Occupied Bandwidth Total Power

75.315 MHz

Transmit Freq Error 57.735 kHz % of OBW Power 99.00 %
x dB Bandwidth 79.17 MHz x dB -26.00 dB

G
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Shenzhen LGT Test Service Co., Ltd.

-26dB Bandwidth NVNT ax20 5260MHz Ant1

[ Keysight Spectrum Analyzer - Occupied BW ERE=
RL R ENSE I T 06:41:36 PMJan 02, 2025
Center Freq 5.260000000 GHz Center Freq: 6.260000000 GHz Radio Std: None
—»  Trig: Free Run Avg|Hold: 1001100

Radio Device: BTS

Mkr3 5.270124 GHz
Ref Offset 8.97 dB -
RZI‘ 253? dBm -24.467 dBm

#IFGain:Low #Atten: 30 dB

21
e S e P bbbt

.‘\r“?:

W

pL e D T

e

Span 30 MHz|

iCenter 5.26 GHz
‘Res BW 300 kHz #VBW 1 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 16.5 dBm

17.598 MHz
Transmit Freq Error -40.418 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.33 MHz x dB -26.00 dB

G STATUS

-26dB Bandwidth NVNT ax20 5280MHz Ant1

[ Keysight Spectrum Analyzer - Occupied BW o]
AL E ENSE IV T 06:46:13 PM1an 02, 2025
Center Freq 5.280000000 GHz Center Freq: 5.280000000 GHz Radio Std: None
s~ Trig: FreeRun Avg|Hold: 100/100

HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 9.06 dB Mkr3 5.290219 GHz
Ref 29,05 dBm -28.936 dBm

iy

Span 30 MHz|

iCenter 5.28 GHz
‘Res BW 300 kHz #VBW 1 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 14.8 dBm

17.656 MHz
Transmit Freq Error 14.064 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.41 MHz x dB -26.00 dB

-26dB Bandwidth NVNT ax20 5320MHz Antl

o | o ]
07:00:41 PMan 02, 2025

RL EnsEIN ~
Center Freq 5.320000000 GHz Center Freq: 5.320000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100

#IFGain:Low #Atten: 30 dB

[ Keysight Spectrum Analyzer - Occupied BW

Radio Device: BTS

: Mkr3 5.330196 GHz
Ref 26,08 dBm -23.771 dBm

a1
= e et P P Serblidai e,

™,

A

:,.‘w«'w.»i-'w*r"f‘w

Span 30 MHz|

Center 5.32 GHz )
#Res BW 300 kHz #VBW 1 MHz Sweep 1.333 ms|

Occupied Bandwidth Total Power 15.2 dBm

17.635 MHz
Transmit Freq Error -57.017 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.51 MHz x dB -26.00 dB

G
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Shenzhen LGT Test Service Co., Ltd.

-26dB Bandwidth NVNT ax40 5270MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL
Center Freq 5.270000000 GHz

#IFGain:Low

Ref Offset9.01 dB
Ref 29.01 dBm

.
v
.W‘r«JN‘r\iiw" the”

iCenter 5.27 GHz
‘Res BW 300 kHz

Occupied Bandwidth
35.946 MHz
-49.711 kHz
39.44 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.270000000 GHz
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

#VBW 1 MHz

Total Power

% of OBW Power
x dB

15.5 dBm

-26.00 dB

o | o ]
07:08:51 PMan 02, 2025
Radio Std: None
Radio Device: BTS

Mkr3 5.28967 GHz
-28.092 dBm

Y «"ww»a'.-u.'nﬂ

Span 60 MHz|
Sweep 1.333 ms

99.00 %

-26dB Bandwidth NVNT ax40 5310MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.310000000 GHz

#IFGain:Low

Ref Offset 9.08 dB
Ref 29,08 dBm

Bt

iCenter 5.31 GHz
‘Res BW 300 kHz

Occupied Bandwidth
35.743 MHz
-32.380 kHz
39.50 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.310000000 GH.

Trig: Free Run
#Atten: 30 dB

#VBW 1 MHz

Total Power

% of OBW Power
x dB

z Radio Std: None
Avg|Hold: 100/100

07:19:48 PM1an 02,

Radio Device: BTS

Mkr3 5.329717 GHz
-24.209 dBm

'y
X

Span 60 MHz|
Sweep 1.333 ms

16.0 dBm

99.00 %
-26.00 dB

-26dB Bandwidth NVNT ax80 5290MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.290000000 GHz

#IFGain:Low

Ref Offset 9.07 dB
Ref 29,07 dBm

[ e

iCenter 5.29 GHz
‘Res BW 300 kHz

Occupied Bandwidth
75.320 MHz
99.689 kHz
9.46 MHz

Transmit Freq Error
x dB Bandwidth

Trig: Free Run
#Atten: 30 dB

B S o Tt \‘f Ot et s b,
\

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Center Freq: 6290000000 GHz
Avg|Hold: 100/100

o | o ]
02:36:32 PM1an 08, 2025
Radio Std: None

Radio Device: BTS

Span 120 MHz
Sweep 1.333 ms

15.7 dBm

99.00 %
-26.00 dB

Test Report Tel: 0755-89668180
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Shenzhen LGT Test Service Co., Ltd.

-26dB Bandwidth NVNT n20 5260MHz Ant1
o)
R;!dio[)sl)dv ‘!;:l::l ma

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.260000000 GHz

Center Freq: 5.260000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

Radio Device: BTS

Mkr3 5.270117 GHz
-23.511 dBm

—-—
#IFGain:Low

Ref Offset 8.97 dB
Ref 28,97 dBm

U

Span 30 MHz|
Sweep 1.333 ms

iCenter 5.26 GHz
#VBW 1 MHz

Res BW 300 kHz

Total Power 16.4 dBm

Occupied Bandwidth
17.599 MHz

% of OBW Power 99.00 %

-45.165 kHz

-26.00 dB

Transmit Freq Error
x dB Bandwidth

20.33 MHz x dB

STATUS

G

-26dB Bandwidth NVNT n20 5280MHz Antl

06:20:42 PM1an 02, 2025
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.280000000 GHz “Center Freq: 6.280000000 GHz
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Radio Device: BTS

Mkr3 5.290215 GHz
-25.481 dBm

—-—
#IFGain:Low

Ref Offset 9.06 dB
Ref 29,05 dBm

Sweep 1.333 ms|

iCenter 5.28 GHz
#VBW 1 MHz

Res BW 300 kHz
14.7 dBm

Occupied Bandwidth Total Power
17.665 MHz

-896 Hz
20.43 MHz

99.00 %

% of OBW Power
-26.00 dB

Transmit Freq Error
x dB

x dB Bandwidth

-26dB Bandwidth NVNT n20 5320MHz Antl
e
Rudiu[(s:; g’a:::l 02,2025

[ Keysight Spectrum Analyzer - Occupied BW

Center Freq: 5.320000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

—-—
#IFGain:Low Radio Device: BTS

Ref Offset 9.08 dB
Ref 29,08 dBm

Wﬂhlll"«lLv}g'ﬂqu

Span 30 MHz|
Sweep 1.333 ms

iCenter 5.32 GHz
#VBW 1 MHz

Res BW 300 kHz
15.2 dBm

Total Power

Occupied Bandwidth
17.662 MHz

-62.119 kHz
0 MHz

99.00 %

% of OBW Power
-26.00 dB

Transmit Freq Error
x dB

x dB Bandwidth

G
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Shenzhen LGT Test Service Co., Ltd.

Test Report

-26dB Bandwidth NVNT n40 5270MHz Antl

o | o ]
06:28:22 PM1an 02, 2025
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.270000000 GHz
#IFGain:Low s

Ref Offset9.01 dB
Ref 29.01 dBm

At

¥

umww»-*f

iCenter 5.27 GHz
#Res BW 300 kHz #VI

Occupied Bandwidth Total
35.968 MHz

-49.920 kHz

Transmit Freq Error
40.12 MHz x dB

x dB Bandwidth

G

Center Freq: 5.270000000 GHz
Trig: Free Run
#Atten: 30 dB

BW 1 MHz

Power

% of OBW Power

Avg|Hold: 100/100

¢
B ahaus st it ""‘-‘\ et b e s

15.6 dBm

99.00 %
-26.00 dB

STATUS

Radio Device: BTS

Mkr3 5.290011 GHz
-29.105 dBm

3

g
gAY

Span 60 MHz|
Sweep 1.333 ms

-26dB Bandwidth NVNT n40 5310MHz Antl

[ Keysight Spectrum Analyzer - Occupied W o |-
RL [ ENSE IN T 06:30:26 PM 130 02, 2025
Center Freq: 5.310000000 GHz Radio Std: None
Avg|Hold: 1001100
Radio Device: BTS

Center Freq 5.310000000 GHz o1
Trig:
#IFGain:Low

Ref Offset 9.08 dB
Ref 29,08 dBm

it

iCenter 5.31 GHz
‘Res BW 300 kHz

Occupied Bandwidth
35.817 MHz

-26.176 kHz
39.48 MHz

Transmit Freq Error
x dB Bandwidth

Free Run

#Atten: 30 dB

#VBW 1 MHz

Total Power

% of OBW Power

x dB

16.0 dBm

99,
-26.00 dB

Mkr3 5.329713 GHz
6.602 dBm

Sweep 1.333 ms|

00 %

Tel: 0755-89668180

E-mail:Igt@Igt-cert.com

Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5260 Antl 16.31198334
NVNT a 5280 Antl 16.41899615
NVNT a 5320 Antl 16.38075852
NVNT ac20 5260 Antl 17.5031338
NVNT ac20 5280 Antl 17.57546361
NVNT ac20 5320 Antl 17.55748423
NVNT ac40 5270 Antl 36.02267744
NVNT ac40 5310 Antl 35.79224973
NVNT ac80 5290 Antl 75.31090143
NVNT ax20 5260 Antl 17.52101604
NVNT ax20 5280 Antl 17.58382243
NVNT ax20 5320 Antl 17.57014538
NVNT ax40 5270 Antl 35.98607236
NVNT ax40 5310 Antl 35.76664976
NVNT ax80 5290 Antl 75.32803315
NVNT n20 5260 Antl 17.54311012
NVNT n20 5280 Antl 17.57836863
NVNT n20 5320 Antl 17.59155697
NVNT n40 5270 Antl 36.04224552
NVNT n40 5310 Antl 35.81737347

Test Report Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com Page 26 of 81




Shenzhen LGT Test Service Co., Ltd.

Test Report

OBW NVNT a 5260MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

Center Freq: 5.260000000 GHz
~»—  Trig: FreeRun Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB

AL E
Center Freq 5.260000000 GHz

Ref Offset 8.97 dB
Ref 28,97 dBm

T e At e A it
A i\ R’J.
et A

iCenter 5.26 GHz

Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power

16.312 MHz
-33.857kHz % of OBW Power  99.00 %
19.35MHz  x dB -26.00 dB

16.9 dBm

Transmit Freq Error
x dB Bandwidth

o | o ]
05:45:33 PMan 02, 2025
Radio Std: None

Radio Device: BTS

L CHUL P

Span 30 MHz|
Sweep 1.333 ms

OBW NVNT a 5280MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
AL C ENGE I -
Center Freq 5.280000000 GHz Center Freq: 6.280000000 GHz
—»—  Trig: FreeRun Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB

Ref Offset 9.06 dB
Ref 29,05 dBm

e B A P i tari
\_r,‘luJ,,u-a"".y‘«"’UM;\-"ﬂ

iCenter 5.28 GHz
‘Res BW 200 kHz

#VBW 620 kHz

Occupied Bandwidth Total Power

16.419 MHz
-28.082kHz % of OBW Power  99.00 %
19.60MHz  x dB -26.00 dB

15.2 dBm

Transmit Freq Error
x dB Bandwidth

by hy

05:49:48 PM1an 02,
Radio Std: None

Radio Device: BTS

""‘vll'r"-.'wﬂft-‘;-kw o

Span 30 MHz|
Sweep 1.333 ms

OBW NVNT a 5320MHz Ant1

[ Keysight Spectrum Analyzer - Occupied BW

Center Freq: 6.320000000 GHz
~»—  Trig: FreeRun Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB

Ref Offset 9.08 dB
Ref 29,08 dBm

R e T T e Py
e

Mo

iCenter 5.32 GHz

Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power

16.381 MHz
-29.810kHz % of OBW Power  99.00 %
19.19MHz  xdB -26.00 dB

15.6 dBm

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

o |- ]

05:54:16 PMan 02, 2025

4.1-.*'»"\"*#5.‘»‘\;‘["‘#.[\

Span 30 MHz|
Sweep 1.333 ms
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